Item No : HI6101

Item Name : ELDORADA

Item Desc : 1:10 Scale Rtr 4wd Nitro Power Off Road Truck Vtx18 Engine W/2.4g Remote (single Speed)

Product : Truck

Type : Nitro

Scale : 1:10

PART LIST

Code : 02004

Fuel Tank 1P
Code : 02011

Handle 1P
Code : 02013

Rear Upright+Set Screw 2P
Code : 02014

Steering Hub 2P
Code : 02015

Front Hub Carrier 2P
Code : 02016

Universal Joint Cup B/Set Screws 2P
Code : 02017

Suspension Arm Brace 2P
Code : 02021

Rear Suspension Arm Holder 1P
Code : 02022

Front Suspension Arm Holder 1P
Code : 02024

Diff Gear Complete 1P
Code : 02026

Exhaust Pipe 1P
Code : 02027

Exhaust Silicon Rubber Pipe/Heat Rubber Tube 1SET
Code : 02028

Air Filter w/Sponge 1P
Code : 02029

Diff Main Gear 1P
Code : 02030

Drive Gear (13T) 1P
Code : 02031

Exhaust Manifold 1P
Code : 02031A

Polished Alum Manifold+Pad 1SET
Code : 02032

Universal Joint Cup C 2P
Code : 02033

Wheel Axle 2P
Code : 02034

Universal Joint Cup A 1P
Code : 02036

Front Lower Arm Pin A 2P
Code : 02037

F2.5 E-Clips 12P
Code : 02038

Ball Head Screws 6P
Code : 02039

Diff Case w/2 Rings & Steel Washers 1SET
Code : 02044

Disc Brake 2P
Code : 02046

Radio Tray Post A 4P
Code : 02047

Radio Tray Post B 4P
Code : 02048F

Teflon Clutch Shoe w/Spring 1SET
Code : 02048M

Metal Clutch Shoe w/Spring 1SET
Code : 02049

Engine Mount w/Cap Head Screw 1SET
Code : 02050

Battery/Receiver Case 1P
Code : 02051

Gear Box 1P
Code : 02053

Body Clip 8P
Code : 02055

M4 Nylon Lock Nut 8P
Code : 02056

Throttle/Brake Assembly 1SET
Code : 02057

Antenna Pipes 4P
Code : 02058

Fuel Tubes 2P
Code : 02059

Exhaust Pipe Holder w/Cap Screw & Nut 1SET
Code : 02060T18

Taiwan 18 CXP Vertex Engine
Code : 02063

Rear Lower Arm Round Pin A 2P
Code : 02065

Engine Flywheel Post 2P
Code : 02066

Diff Pinions/Pin 1SET
Code : 02068

Engine Flywheel 1P
Code : 02069

Radio Tray 1P
Code : 02070

Battery Case 1P
Code : 02072

Servo Horns 2P
Code : 02073

3Kg Servo Unit
Code : 02074

Steering Set Bottom Joint 1P
Code : 02075

(06071) Steering Assembly B 1P
Code : 02078

O-Ring 12P
Code : 02079

F15*10*4 Oil Bearing 6P
Code : 02080

F5*10*4 Oil Bearing 8P
Code : 02081

3*8 Round Head Screws 6P
Code : 02082

3*10 Round Head Self-Tapping Screws 10P
Code : 02083

3*12 Round Head Self-Tapping Screws 6P
Code : 02084

BT3*18 BH Screws 4P
Code : 02085


Code : 02086

BT2*10 BH Screws 10P
Code : 02087

TPE3*10 FH Screws 15P
Code : 02088

TPE3*14 FH Screws 13P
Code : 02089

TPE3*15 FH Screws 9P
Code : 02090

TPE3*25 FH Screws 4P
Code : 02092

ISO3*10 Screws 8P
Code : 02093

M3*10 Cap Screws 10P
Code : 02094

M3*28 Cap Head Screws 4P
Code : 02095

(18243) M3*8 Cap Head Screws 4P
Code : 02096

M3*10 Cap Screws 6P
Code : 02097

M3*14 Cap Head Screws 6P
Code : 02098

M3*4 Grub Hex Screws 8P
Code : 02099

M4*4 Grub Hex Screws 10P
Code : 02100

Wheel Hex 8P
Code : 02101

Steering Bushing 12P
Code : 02102

M3 Nylon Lock Nuts 8P(Only for Trophy Truck)
Code : 02103

Zip Ties 6P
Code : 02107

Clutch Bell (Single Gear) 1P
Code : 02138

Ball Bearing 10*15*4Mm 6P
Code : 02139

Ball Bearings (For Clutch Bell) 5*10*4Mm 8P
Code : 02156

Alum Fuel Filter 1P
Code : 06001

Chassis 1P
Code : 06006

70Mm*2 Center Front Dogbone 2P
Code : 06007

Shock Ball Head 4P
Code : 06015

Radio Tray Mount 1P
Code : 08001

Shock Absorber 2P
Code : 08002

Front Bumper 1P
Code : 08003

Rear Bumper 1P
Code : 08004

Center Diff Mount 1P
Code : 08005

Front Lower Suspension Arm 2P
Code : 08006

Rear Lower Suspension Arm 2P
Code : 08007

Body Post 4P
Code : 08008Y

Yellow Spoke Rims 2P
Code : 08009

Tire 2P
Code : 08010Y

Yellow Rim & Tire Complete (08008Y+08009) 2P
Code : 08012

Shock Tower 1P
Code : 08013

Diff Gear Complete 1P
Code : 08014

Gear 4(19T), 3(27T)
Code : 08015

Gear 5 (25T) 1P
Code : 08016

Brake Cam Mount 1SET
Code : 08017

Adjustable Nut 1P
Code : 08018

First Step Axle 1P
Code : 08019

Rear Lower Arm Pin B 2P
Code : 08020

Front Lower Arm Pin B 2P
Code : 08021

Shock Ball Head Holder 4P
Code : 08022

Second Step Axle 1P
Code : 08023

Main Gear Box 1P
Code : 08024

M3*10 Discal Screws 8P
Code : 08025

Center Diff Post 2P
Code : 08026

Third Step Axle 1P
Code : 08027

F2*10 Pins 10P
Code : 08028

Front Bumper Post 4P
Code : 08029

F/R Dogbone 2P 89.5MM
Code : 08030

Front Shock Tower Holder 1P
Code : 08031

Rear Shock Tower Holder 1P
Code : 08032

Bumper Spring 4P
Code : 08033

Gear 1(35T), 2(17T)
Code : 08034

Brake Pads 1P
Code : 08042

F/R Link 2P
Code : 08150

Tire Insert Sponge 2P
Code : 08425

Steering Assembly A 1P
Code : 102003

Alum Radio Tray Post 2SET
Code : 102005

(02128) Purple Alum Engine Mount 2P
Code : 102006

Purple Alum Lightweight Flywheel 1P
Code : 102009

(02124) Alum Exhaust Pipe 1P
Code : 102010

(02132) Purple Alum Front Hub Carrier 1SET
Code : 102011

(02131) Purple Alum Steering Hubs 1SET
Code : 102012

(02130) Purple Alum Rear Hub Carrier 1SET
Code : 102040

Purple Alum Ackerman Plate 1P
Code : 102042

(02134) Purple Alum Wheel Hex Mount 4P
Code : 102048

(02191) M3 Purple Alum Nut 8P
Code : 102049

(02190) M4 Purple Alum Nut 4P
Code : 102057

Purple Alum Steering Servo Saver Complete 1P
Code : 102059

Purple Alum Fuel Tank Cover 1P
Code : 102060

Purple Alum Front Gear Box Mount 1P
Code : 102061

Purple Alum Rear Gear Box Mount 1P
Code : 102064

Purple Alum Battery Case Top Cover 1P
Code : 102075

Purple Metal Gear Box
Code : 102237

Purple Alum body Post 4P
Code : 10321

HIMOTO 1:10 TRUCK BODY, EXPLOSION PROOF PVC, FULLY ASSEMBLED
Code : 10322

HIMOTO 1:10 TRUCK BODY, EXPLOSION PROOF PVC, FULLY ASSEMBLED
Code : 106017

(06048) Purple Alum F/R Servo Link 2P
Code : 108004

Alum Shock Absorber 2P
Code : 108015

(08046) Universal Drive Joint 2P
Code : 108019

(08055) Purple Alum Front Lower Arm 2P
Code : 108021

(08056) Purple Alum Rear Lower Arm 2P
Code : 108022

(08054) Purple Alum Shock Tower 1P
Code : 108035

Purple Alum Front Brace 1P
Code : 108036

Purple Alum Rear Brace 1P
Code : 108037

(08047) Purple Alum Body Post 4P
Code : 108065

Compact Purple Alum Radio Tray 1P
Code : 108870

L/R Purple Part Of Diff Holder
Code : 11011H12

Drill Plate For VX16,18,21 and SH15,18,21
Code : HTX-242

Two Button 2.4 Ghz Radio Set
Code : HTX-RX

4channels 2.4G Receiver 1P
Code : MT-300

2.4GHZ Radio SET (only use for brushless version)
Code : MT-300NRX

3channels 2.4ghz Waterproof Receiver (with Low Voltage Protection)
Code : R020

VX18 Pull Start